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Contract No.
CA @)t [w]
Customer CSEHDAU GTL MEXICO SA DE| MILL TEST CERTIFI TE | 5TEEL = E
L oen 63, Jungbang-daero. Dang—gu, Incheon,401-
L/C No. DPCMXH403842 e 712, 8. Korea
i 32201410C221 - o o | Certiicate No. IH20141103189 - 9
— HOT ROLLED WiDE FLANGE o - [ car. Ko
_—— ASTM AG72 GEO/AGS2] : e —
Spacification CSA 350W ) : Date of Is!}la-,l o0f4-11-17
| — IR g o SR
Chemical Composition {%) Tensilg Test. --, impact Test (V~notch)
Dimenslons Heat No e clsiivnl P 3 Co[Mo | Al nb | g ()| Tensile |y 14 ""o}'tt anation® | Yield § Avg | 1 2 3 tlmpactHsB;:::frr?an Size!
Sl " | weights q | Ruefer v [ M0 | 81 {CETY stangtn [0 P Fonazton. | gy '
(kg) X100 %1000 | . X100 X000 =100} = N/mme 1T -% - () c
T6X10-1/4X77 — 2 A 14 28 2 541 399 - - 23.5 0.74
40.00 FT E177498 | 5504 1§ 14 68 2310 a 12 1 537 308 . .2ad. 0.7
T6X10-17/4%77 3 o KR T, R 552 378 .. .26.0 0.6
40.00 FT E178000 | 5 5pgl 17 13 5§ 24 11 1d 1 . sad  ard < 2eH 08
TEX10-1/4X77 - 3 T -F 650 374 o250 0.6
40.00 FT - 4,*@[ 17 14 51 -2 7 D54 370 i 268 0.6
T 0-1/4X77 29 s 430 . 240 07
40.00 FT E178007 | 59499 19 19 55 29 8 S ap . 248 0.7
16X10-174X77 55 T e 2.0, 0.7
40.00 FT E178008 | 4o qoaq 19 19 54 29 §' 433 23.8° 0.7
TBX11X76 82 s 3gd . 255 0.7
40.00 FT E177996 | g5 4qq 14 19 8529 10 4% 250 0.7
TEX11X76 ' 3] 38d| 269 0.7
40.00 FT E177997 | 55539 18 19 69 29 19 387 2600 0.74
Tax11X76 63 7 384 265 0.7
40.00 FT E177998 | gga77] 9 14 87 299 . agl| - .oesd 07
TEXTTX76 48 T 400 7 25.5 0.78
40.00 FT E177999 | g5 g9 19 19 67 39 § cag " 26.0 0.78
30
SUB TOTAL -

(Note) (1} Ceq: (CE=C+Mn/&+Cr/5+V/5+Ma/E+Ni/1 5+Cuf15)

{3} Yleid Ratio = YP/TS

7. C. Ahn

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

HMS | 102(A)-3a

% PELEER TR #0101 2 Hool Aesl = 013 2L (QRcode scaner App : ‘Creal’)
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